
 

 

 

Hubbard Comprehensive Plan 

 
City Council 

 

Don Thwing, Mayor 

Greg Dyke 

Clara Karsten 

Jerry Huddleston 

Hildred Huyssoon 

 

 

Planning Commission 

 

Allen Sprauer, Chair 

Ann Barrie 

James Ballweber 

Matt Kennedy 

Beverly Koutny 

 

May 2002 

Amended: August 2008 (Ord. 300-2008)  

January 2010 (Ord. 309-2010) 

And April 2013 (Ord. 332-2013) 

 
Preparation of this document was funded, in part, by grants from the Oregon Department of 

Land Conservation and Development 

 

This document was prepared by: 

 

Mid-Willamette Valley Council of Governments 

100 High Street SE, Suite 200 

Salem, Oregon 97301 



 

Hubbard Comprehensive Plan - 2013      1 

TABLE OF CONTENTS 
[...]
3. Discourage the development of land uses that require high water consumption. 

 

4. Develop supply, storage and distribution facilities that are able to satisfy insurance fire flow 

requirements and provide a given reserve for maximum daily use and emergency needs. 

 

5. Continue the policy of paying the cost of maintaining and improving the existing water system with 

funds derived from user fees.  

 

6. Require installation and connection to City mains at developer’s expense including waterlines and fire 

hydrants serving a subdivision or new development.  The installation shall take into account 

provisions for extension beyond the subdivision or development to adequately grid the City system.  

 

7. Support implementation of the Hubbard Drinking Water Protection Plan adopted by the City in 2003.   

 

8. Encourage water conservation and the development of a water conservation education program. 

 

9.   Actively participate in efforts to develop regional or shared water system facilities. 

 

 

 

SANITARY SEWER/WASTEWATER SYSTEM  

 

BACKGROUND.  The City’s wastewater system has been in operation since the early 1940’s.  Prior to 

1965 the City of Hubbard depended upon private septic systems for wastewater disposal.  The first 

wastewater system consisted of an ACP (asbestos concrete pipe) collection system that delivered influent 



 

Hubbard Comprehensive Plan - 2013      39 

by gravity to a trickling filter and final clarifier prior to discharge to Mill Creek.  The sewage treatment 

facility was constructed in 1967 with a projected population equivalency at that time of 2000 persons.  In 

1984 the City constructed an aeration system installed in concrete tankage outside the final clarifier.  

Improved bio-solids processing facilities were added in 1990 by converting the original plant tankage to 

primary and secondary aerobic digesters.  A headworks was constructed to remove heavy solids and to 

screen influent.  The City constructed in 2000 an ultraviolet (UV) disinfection system to replace the 

chlorination disinfection system.   

 

WASTEWATER FACILITIES PLANS.  The 1967 Treatment Plan was supplemented by a 1974 Sewage 

Collection and Treatment report.  Documents from other calendar years include: 

*Facilities Plan for Wastewater Treatment and Disposal at the City of Hubbard (Boatwright Engineering, 

1983); and *Preliminary Engineering Report for Wastewater Disinfection Improvements for the City of 

Hubbard (BST, Inc., August 1999). 

 

The 2003 Waste Water Facilities Plan (WWFP) and the Hubbard Wastewater Treatment Plan 

Improvements Facilities Plan Amendment/ Preliminary Design Report (Treatment Improvements 

Amendment/Design Report) (2004) replaced the 1967, 1974, 1983, and 1999 documents. 

 

The 2003 Facilities Plan (a plan for the City’s wastewater needs based upon a 20-year planning period) 

was prepared in accordance with the Oregon Department of Environmental (DEQ) Quality Guidelines.  

Review and approval of this Plan by the DEQ (March 24, 2003) completed Step 1 of the three-step 

process leading to the construction of municipal wastewater improvements.  Step 2 consisted of the 

detailed design engineering and the preparation of contract documents for construction.  Actual 

construction of the planned improvements as designed constituted Step 3.  For the purposes of the 

document, the service area was restricted to the area within the Urban Growth Boundary (UGB) as it 

existed at that time.  In 2008 and 2010 the City expanded it UGB for a combined total of approximately 

131acres on the south side of Hubbard both to the east and west of Pacific Highway 99E.  

 

The following table indicates an improvement list excerpted from the March 2003 WWFP. 

 

Public Facilities Element – Wastewater – Table 1 

 
Improvement Complete 

  

Replace aeration basin headers 2005 

Install new aeration blower (includes slab, underground 

piping modifications, and electrical conduit) 

 

2005 

Modify blower control system to accommodate 

additional blower.  Add automatic transfer switch for 

standby generator 

 

2005 

 

Install raw influent screening system (capable of 

preliminary screening for rags and floatables) 

 

2005 

 

Installation of biosolids filter press with electrical and 

telemetry and storage area 

 

2005 

Source:  City records, 2012. 

 

Recommended improvements include: upgrading the influent screening, increasing blower capacity for 

the existing aeration basin and replacing the fine bubble diffusers, adding an automatic transfer switch 

(ATS), and installing solids dewatering facilities.   

 

 



 

Hubbard Comprehensive Plan - 2013      40 

WASTEWATER FACILITIES   

 

Background.  The 2003 WWFP reviewed and analyzed the City population and for the purpose of the 

plan established a population of 3660 for the year 2022.  (For comparison purposes, Portland State 

University (PSU) estimated population for the City in 2012 was 3,185.)   

 

Major considerations in the design of a wastewater treatment plan are the required capacity and level of 

treatment.  The level of treatment is based on meeting discharge requirements.  All plant design must 

include enough capacity to handle peak hydraulic and peak organic loads.  Other important considerations 

include flexibility of design, reliability, automation, human factors (ease of operation/maintenance and 

worker comfort/safety), and odor control.   

 

In 2012, the City’s permit for operating the wastewater treatment facility is based upon a renewal 

application filed in 2010.  As DEQ continues to process and make a determination on the application, the 

City operates under the previous permit (Permit Number 101640). 

 

The City of Hubbard wastewater treatment plant discharges into Mill Creek, a small tributary to the 

Pudding River that subsequently discharges into the Willamette River.  Mill Creek is currently listed as 

water quality limited for temperature.   

 

Based upon the City’s discussions with DEQ representatives, it is unlikely that the State will grant the 

City a dry-weather mass discharge increase for NPDES renewals.  In the future DEQ may also restrict 

summer discharge to Mill Creek due to low stream flows and impacts from increased temperatures.   

 

The 2004 Kennedy/Jenks Consultant plant improvements and design plan prepared for the City indicated 

that the wastewater facilities include an influent pump station, headworks, aeration basin, secondary 

clarification, aerobic digestion, and UV disinfection.  The wastewater treatment plant is Environmental 

Protection Agency (EPA) Reliability Class I facility.   

 

Collection System and Flow.  According to the 2003 WWFP, there are 51,716 feet of pipes within the 

collection system.  As development occurs, the City requires extensions of the sewer lines according to 

maximum benefit to the community. The City currently requires piping constructed of PVC (poly-vinyl 

chloride).  Approximately 58 percent of the sewer main system is composed of ACP (asbestos cement 

pipe)—similarly durable as concrete pipe but is susceptible to hydrogen sulfide decay and abrasive 

erosion.  At that time of the 2003 WFFP, the ACP portion of the wastewater collection system was 

generally in good condition and there appeared no problems with the PVC piping.   

 

The 2003 WWFP estimates that the collection system piping is capable of handling a total wastewater 

flow of approximately 430 gallons per minute (gpm).  The interceptor along “D” Street between 5
th
 and 

6
th
 Street conveys approximately 78 percent of the City’s wastewater influent, based upon the total piping 

length.  During existing average daily and maximum monthly wet-weather the noted section of the 

interceptor is capable of conveying design flow events.  Some equalization is provided by the collection 

system piping and “manholes” during peak weekly, peak daily, and peak hourly influent flow.  The 

estimated proportion of maximum monthly flows to the “D” Street interceptor will not reach its estimated 

capacity until the year 2019.   

 

Overflow.  The City’s Wastewater Disinfection Preliminary Report prepared by BST and dated August 

1999 evaluated various flow and storm events.  Comparison between storms and plant records determined 

levels of wastewater overflows.  Other studies developed recommendations for reducing inflow and 

infiltration based upon a grid system.  Many of the recommended improvements were implemented.  



 

Hubbard Comprehensive Plan - 2013      41 

Following the construction of the improvements, there has not been sufficient storm and flow data to 

evaluate its effectiveness.  

 

One emergency overflow exists at the “manhole” where the interceptor “turns” on “D” Street toward the 

influent pump station.  From the “manhole,” pipe continues on “D” street to where it is connected to the 

treatment plant’s clarifier prior to disinfection by the UV system.  Therefore, the system provides nominal 

treatment of the overflowed water before discharge into Mill Creek.  Each of the two (2) pump stations 

contains overflows to prevent back-up of untreated raw wastewater into connected structures and 

dwellings.  (A small pump station is located near the southern City limits between Third (3
rd

) Street and 

the railroad tracks.  The Influent Pump Station is located on the east end of the wastewater treatment 

plant.)   

 

Inflow and Infiltration.  Inflow and infiltration (I/I) of rainwater increases waters within Hubbard 

wastewater collection system.  Systems tend to develop minor leaks over time and infiltration occurs.  

Some inflow occurs where the collection system components reach the ground surface.  Although some 

infiltration and inflow is generated by new development over time, future development will result in less 

per capita I/I than associated with the existing population.   

 

Treatment Plant.  The existing wastewater treatment plant consists of two aeration basins and secondary 

clarification.  The secondary clarifier is central to and concentric with the circular aeration basin. With the 

construction of the UV disinfection system, the second clarifier currently serves as a polishing basin and 

clarifier to UV disinfection.  Since the construction of the UV system, the wastewater system has not 

failed an effluent bacteria level.  Preliminary treatment consists of a bar screen, screw pump, and sludge 

waste system for sludge control.  Effluent discharge in 2003 was within the design loadings.   

 

The main control building consists of offices and a small laboratory near the parking area for the plant, 

adjacent the headworks. The original chlorination and control building is located just north of the UV 

disinfection system.   

 

Metering.  The influent and effluent flow meters (ultrasonic) are calibrated annually through a parshall 

flume.  Metering equipment with the aeration basin has functioned accurately since it was originally 

installed.  (The existing headworks has a bypass channel with vertical slide gates that bypass both the bar 

screen and parshall flume.  The channel is rarely used because it bypasses the plant metering device.) 

 

Auxillary Power.  The City’s auxiliary power consists of a 250 kilowatt diesel generator mounted on two-

wheel trailer for mobility.  As a standby generator it is operated by an automatic transfer switch and 

capable of operating the entire treatment facility/office. 

 

See Figure 2 indicating the location of the City’s wastewater facilities.   

 

System Size and Required Regulations/Standards.  Demands and the design capacity of the Hubbard 

wastewater system are dependent upon population, land use patterns, and economic growth.  Effluent 

from wastewater treatment facilities must be disposed in a manner which minimizes the chances of 

contamination and that protects public health and the beneficial use of the waters of the State.   

 

Wastewater discharges in the State of Oregon must meet the requirements of the DEQ and EPA.  The DEQ is 

responsible for administering the application of Federal standards in Oregon, and implementing the policies 

established by the Environmental Quality Commission (EQC).  More stringent treatment requirements can 

also be established by DEQ when appropriate, to protect public and beneficial uses of the waters of the State.  

The DEQ’s requirements regarding wastewater treatment and disposal are set forth in Oregon Administrative 

Rules, Chapter 340.   



 

Hubbard Comprehensive Plan - 2013      42 

Public Facilities Element – Wastewater – Figure 1 

 



 

Hubbard Comprehensive Plan - 2013      43 

2010 Total Maximum Daily Load Implementation Plan.  In 2010, the City of Hubbard Public Works 

Department developed a Total Maximum Daily Loads Implementation (TMDL) Plan.  The TMDL process 

begins when a stream (or other bodies of water) does not meet water quality standards and is classified as 

water quality limited on the States 303(d) list.  Categories of conditions or pollutants are identified.  Any 

excess of the limit must be mitigated. The parameters identified for the City of Hubbard are temperature, 

bacteria, iron, mercury and pesticides.   An Implementation Matrix included in the Plan indicates the City’s 

strategy to address TMDLs.  All of the strategies are consistent with the City’s land use plans.   

 

According to the 2012 Water and Wastewater Rate Study, the City is facing a regulatory mandate that will 

require significant investment in new wastewater infrastructure to achieve compliance with a regulatory 

mandate.  The Oregon DEQ determined that the City is placing Excess Thermal Load (ETL) on Mill Creek.  

The City was notified by the State that new permitting will in essence preclude the City from discharging to 

the creek treated wastewater effluent during the months of May through October.  City staff, therefore, 

interpreted the need to develop an effluent reuse system.  Funding for the alternate system is planned through 

the future issuance of a new revenue bond.   

 

Water and Wastewater Rate Study.  In 2012, the City of Hubbard adopted a Water and Wastewater Rate 

Study to address the revenue required from rates needed to support future operations and maintenance costs 

for the two systems along with a funding plan for the water and wastewater capital needs identified in the 

City’s water and wastewater master plans.  The focus of the rate study was for fiscal year 2012 through 2022.  

With respect to wastewater rates, the Council directed City staff to dedicate the rate increase revenue to a 

reserve account for upcoming wastewater beneficial reuse/irrigation project defined in 2006 Alternate 

Discharge Alternative Study.   The changes to the City’s sewer rates were adopted by Resolution 523-2012. 

 

System Development Charges.  As noted in the 2003 WWFP, System Development Charges (SDCs) are 

charges assessed against new development in an attempt to recover some of the costs incurred by local 

government in providing the capital facilities required to serve the new development.  The SDCs are applied 

to new development to generate revenue for expansion or construction of municipal facilities located outside 

the boundaries of new development.  The implementation of such funding source for capital improvements 

shall comply with Oregon Revised Statutes (223.297 through 223.314 (or its most recent update)). Fee 

structures (based upon capital improvement or public facilities or comparable plans) are adopted and 

amended by the City in the form of either a resolution or ordinance.   

 

 

PUBLIC FACILITIES – CITY OF HUBBARD WASTEWATER SYSTEM GOALS AND POLICIES 

 

To better ensure meeting the City needs and remaining in compliance with the State regulations, the City 

provides the following goals, objectives, and policies regarding the provision and development of its 